PAD125-1F EPA

Parts No.

Description

Qty per Vehicel

PAD125-1F-EPA-A-001

Hangdi 125 engine assembly

1

PAD125-1F-EPA-A-002

Steel Pallet ZH

1

PAD125-1F-EPA-A-003

Screen air filter assembly JN

1

PAD125-1F-EPA-A-004

Intake pipe

PAD125-1F-EPA-A-005

Jingke carburetor

PAD125-1F-EPA-A-006

Elastic pad $8*13*2

PAD125-1F-EPA-A-007

Flat cushion ®8*16*1.5

PAD125-1F-EPA-A-008

Hex socket cylindrical head screw M8*40

PAD125-1F-EPA-A-009

Hex socket cylindrical head screw M8*20

PAD125-1F-EPA-A-010

Outer hexagonal large head flange bolt M6*16

PAD125-1F-EPA-A-011

Outer hexagonal small head flange bolt M6*25

PAD125-1F-EPA-A-012

Outer hexagonal small head flange bolt M6*30

PAD125-1F-EPA-A-013

pipe strap

N[INININININ]™] >

PAD125-1F-EPA-A-014

oil-water separator

-

Parts No.

Description

Qty per Vehicel

PAD125-1F-EPA-B-001

Bold /EPA stainless steel silencer cylinder

1

PAD125-1F-EPA-B-002

Bold/silencer /PAD-1F/C2S

1

PAD125-1F-EPA-B-003

Hexagonal cap nut M6

2

PAD125-1F-EPA-B-004

Outer hexagonal small head flange bolt M8*20

3 [wim] I o—5
PAD125-1F-EPA-B-005 Muffler gasket ®32mm 1
Parts No. Description Qty per Vehicel
PAD125-1F-EPA-C-001 C28S upper link board 1
1 2 3

T

15 16 17 18

L

PAD125-1F-EPA-C-002

C2S Lower link board

1

PAD125-1F-EPA-C-003

Tapered needle roller bearing $23.5*44*H15

1

PAD125-1F-EPA-C-004

Tapered needle roller bearing ®22*44*H15

PAD125-1F-EPA-C-005

Large gasket $22*34*1

PAD125-1F-EPA-C-006

Lock nut M22*1

PAD125-1F-EPA-C-007

Large Capping nut M22*1

PAD125-1F-EPA-C-008 Hexagonal flange nylon locking nut M8 4
PAD125-1F-EPA-C-009 Hex socket cylindrical head screw M8*105 4
PAD125-1F-EPA-C-010 Front panel bracket 1
PAD125-1F-EPA-C-011 Rubber dust pad 1
PAD125-1F-EPA-C-012 Outer hexagonal large head flange bolt M6*16 3
PAD125-1F-EPA-C-013 C2S Directional column 1
PAD125-1F-EPA-C-014 Hexagon large pan head screws 1
PAD125-1F-EPA-C-015 Hexagon flange with tooth nut 2
PAD125-1F-EPA-C-016 Hexagon large pan head screws 2
PAD125-1F-EPA-C-017 V1S Upward pressure block 2
PAD125-1F-EPA-C-018 V1S Downward pressing block 2




26

Parts No.

Description

Qty per Vehicel

PAD125-1F-EPA-D-001

C2S Double beam frame assembly

1

PAD125-1F-EPA-D-002

C2S Thick straight pole footrest

1

PAD125-1F-EPA-D-003

C-series up walking brake pedal assembly

1

PAD125-1F-EPA-D-004

KB60 Single support

PAD125-1F-EPA-D-005

C2S Rear attached beam assembly

PAD125-1F-EPA-D-006

Left cast steel foot pedal

PAD125-1F-EPA-D-006-1

Right cast steel foot pedal

PAD125-1F-EPA-D-007

C2S Engine rear suspension bracket

PAD125-1F-EPA-D-008

Left foot pedal spring

PAD125-1F-EPA-D-009

Right foot pedal spring

PAD125-1F-EPA-D-010 Pin shaft $8*42.5+®3*39 2
PAD125-1F-EPA-D-011 cotter pin 2.5*30 2
PAD125-1F-EPA-D-012 Hexagonal cap nut M8 1
PAD125-1F-EPA-D-013 Ball bearings ®8*22*H7 1
PAD125-1F-EPA-D-014 Concave guide sprocket 1
PAD125-1F-EPA-D-015 Outer hexagon small head flange bolt M8*55 1
PAD125-1F-EPA-D-016 Elastic pad ®8*13*2 1
PAD125-1F-EPA-D-017 Aluminum flat bushing ®8*10*L.3.5 1
PAD125-1F-EPA-D-018 Flat fork plug ®21*30*H15 2
PAD125-1F-EPA-D-019 Rear brake spring 1
PAD125-1F-EPA-D-020 Flat cushion ®15*28*2 1
PAD125-1F-EPA-D-021 Plain bush $15*22*L5 1
PAD125-1F-EPA-D-022 Single stay spring ®15*®2.5*H40 1
PAD125-1F-EPA-D-023 Outer hexagon step bolt M10*22 1
PAD125-1F-EPA-D-024 Outer hexagon small head flange bolt M8*40 2
PAD125-1F-EPA-D-025 Hex socket cylindrical head screw M8*20 2
PAD125-1F-EPA-D-026 Hexagonal flange nylon locking nut M8 2

H-o

Parts No.

Description

Qty per Vehicel

PAD125-1F-EPA-E-001

C2S Steel straight cross L=410

1

PAD125-1F-EPA-E-002 Ball bearings ®12*30*H9 2
PAD125-1F-EPA-E-003 Plain bush $12*20*H17 2
PAD125-1F-EPA-E-004 Hexagonal flange shaft ®12*210*M12*1.25mm 1
PAD125-1F-EPA-E-005 Hexagonal flange nylon locking nut M12*1.25 1
PAD125-1F-EPA-E-006 Hexagonal opposite side nut M8 2
PAD125-1F-EPA-E-007 Hexagonal opposite side bolt M8 2
PAD125-1F-EPA-E-008 Chain SF 420 104L 1
PAD125-1F-EPA-E-009 chain joint 1
PAD125-1F-EPA-E-010 Hex nylon locknut M6 3
PAD125-1F-EPA-E-011 C2S Rear single disc brake assembly L=520 1
PAD125-1F-EPA-E-012 C1S Chain guide bush 1
PAD125-1F-EPA-E-013 Guangdong type chain stopper assembly 1
PAD125-1F-EPA-E-014 Rear brake oil pipe seat 1
PAD125-1F-EPA-E-015 Cross countersunk head machine teeth screws 2
PAD125-1F-EPA-E-016 Pump guard on rear disc brake 1
PAD125-1F-EPA-E-017 Outer hexagonal large head flange bolt M6*25 3




Parts No.

Description

Qty per Vehicel

PAD125-1F-EPA-F-001

Front left shock absorber/QL

1

PAD125-1F-EPA-F-002

Front right shock absorber/QL

1

PAD125-1F-EPA-F-003

Rear shock absorber assembly

1

PAD125-1F-EPA-F-004

Outer hexagon small head flange bolt M10*45

PAD125-1F-EPA-F-005

Outer hexagon small head flange bolt M10*55

PAD125-1F-EPA-F-006

Hexagonal flange nylon locking nut M10*1.25

Parts No.

Description

Qty per Vehicel

PAD125-1F-EPA-G-001

Anjie C2S Front double disc brake assembly

1

PAD125-1F-EPA-G-002

Tengyang circular sheath core

1

PAD125-1F-EPA-G-003

V1S Throttle line

1

PAD125-1F-EPA-G-004

Left handlebar sleeve

PAD125-1F-EPA-G-005

V1S Steel directional handle

PAD125-1F-EPA-G-006

Right handlebar sleeve

PAD125-1F-EPA-G-007

Off road throttle seat handle

PAD125-1F-EPA-G-008

Cast aluminum off-road throttle seat

PAD125-1F-EPA-G-009

Protective sheath 180*180

Parts No.

Description

Qty per Vehicel

PAD125-1F-EPA-H-001

Hexagonal flange shaft ®15*215*M14*1.5mm

1

PAD125-1F-EPA-H-002

Plain bush ®15*22*.23

1

-

—

PAD125-1F-EPA-H-003

Plain bush ®15*22*1.31

1

PAD125-1F-EPA-H-004

Hexagonal flange nylon locking nut with coarse thread m14*1.5

PAD125-1F-EPA-H-005

Disc brake disc SYMOTOS/4 Large elliptical hole ®76*220*H3.5

N

W

IN

@i LR
!

PAD125-1F-EPA-H-006 Internal hexagonal countersunk head step bolt M8*20 4
PAD125-1F-EPA-H-007 Yuanxing off road front outer tires 1
PAD125-1F-EPA-H-008 Yuanxing off road front tires 1
PAD125-1F-EPA-H-009 Ball bearings 2

PAD125-1F-EPA-H-010

Front wheel rim assembly BLK steel ring

Parts No.

Description

Qty per Vehicel

PAD125-1F-EPA-I-001

Hexagonal flange shaft ®15*215*M14*1.5mm

1

PAD125-1F-EPA-1-002

Disc brake disc SYMOTOS/4 Large elliptical hole ®76*190*H3.5

1

é o —

o

o

PAD125-1F-EPA-1-003 Outer hexagonal opposite side bolt M8*25 4
PAD125-1F-EPA-1-004 Steel rear sprocket SY 1
PAD125-1F-EPA-1-005 Internal hexagonal countersunk head step bolt M8*20 4
PAD125-1F-EPA-I-006 Plain bush ®15*22*.31 1
PAD125-1F-EPA-I-007 Plain bush ®15*22*L.38 1
PAD125-1F-EPA-1-008 Chain wheel locking plate 1
PAD125-1F-EPA-1-009 Hexagonal flange nylon locking nut with coarse thread M14*1.5 1
PAD125-1F-EPA-1-010 Steel chain adjustment block 1
PAD125-1F-EPA-1-011 Rear outer tires yuanxing 1
PAD125-1F-EPA-1-012 Rear inner tires yuanxing 1
PAD125-1F-EPA-I-013 Ball bearings 2

PAD125-1F-EPA-I-014

Rear wheel rim assembly BLK steel ring




Parts No.

Description

Qty per Vehicel

PAD125-1F-EPA-J-001

V18 Start switch HGZ

1

PAD125-1F-EPA-J-002

V1S engine stop HGZ

1

PAD125-1F-EPA-J-003 2
PAD125-1F-EPA-J-004 The switch buckle comes with the switch itself 1
PAD125-1F-EPA-J-005 Rubber wire harness strap 1
PAD125-1F-EPA-J-006 rectifier 1
PAD125-1F-EPA-J-007 Relay 1
PAD125-1F-EPA-J-008 Small off-road battery strap 1
PAD125-1F-EPA-J-009 storage battery KJ 1
PAD125-1F-EPA-J-010 Hexagonal flange toothed nut M6 2
PAD125-1F-EPA-J-011 Outer hexagonal large head flange bolt M6*12 3

PAD125-1F-EPA-J-012

Electric door lock

PAD125-1F-EPA-J-012-1

Switch lock housing JN

PAD125-1F-EPA-J-013

High pressure pack Non-watertight

PAD125-1F-EPA-J-014

V1S Electric starting cable

Parts No.

Description

Qty per Vehicel

PAD125-1F-EPA-K-001

MINI110 Cushion assembly

1

PAD125-1F-EPA-K-002GRY

CRF/MINI110 Rear right protective panel

1

PAD125-1F-EPA-K-002BLK

CRF/MINI110 Rear right protective panel

1

PAD125-1F-EPA-K-003GRY

CRF/MINI110 Front left protective panel

PAD125-1F-EPA-K-003BLK

CRF/MINI110 Front left protective panel

PAD125-1F-EPA-K-004GRY

CRF/MINI110 Front right protective panel

PAD125-1F-EPA-K-004BLK

CRF/MINI110 Front right protective panel

PAD125-1F-EPA-K-005GRY

CRF/MINI110 Rear tailboard

PAD125-1F-EPA-K-005BLK

CRF/MINI110 Rear tailboard

PAD125-1F-EPA-K-006 GRY

CRF/MINI110 Front mud board

PAD125-1F-EPA-K-006BLK

CRF/MINI110 Front mud board

PAD125-1F-EPA-K-007GRY

CRF/MINI110 Rear left protective panel

PAD125-1F-EPA-K-007BLK

CRF/MINI110 Rear left protective panel

PAD125-1F-EPA-K-008GRY

CRF/MINI110 front panel

PAD125-1F-EPA-K-008BLK

CRF/MINI110 front panel

PAD125-1F-EPA-K-008-1

CREF2 front panel over line card

PAD125-1F-EPA-K-008-2

Cross pan head machine tooth screw M5*12

PAD125-1F-EPA-K-008-3

Hexagonal flange toothed nut M5

PAD125-1F-EPA-K-009

Cross pan head self tapping screw ST4.8*10 ®10

PAD125-1F-EPA-K-010GRY body kit 1
PAD125-1F-EPA-K-010BLK body kit 1
Parts No. Description Qty per Vehicel

PAD125-1F-EPA-L-001

Fuel tank assembly

1

PAD125-1F-EPA-L-002

Bidirectional aluminum vent valve

1

PAD125-1F-EPA-L-003

CRF50 Plastic fuel tank cover

PAD125-1F-EPA-L-004

Oil pipe ®4.5*8.5

PAD125-1F-EPA-L-005

Fuel pipe buckle ®8

PAD125-1F-EPA-L-006

Plain bush ®8*11*L10

PAD125-1F-EPA-L-007

Outer hexagon small head flange bolt M8*25

PAD125-1F-EPA-L-008

Flat cushion ®8*22*1.5

NN NN




1 sHb\, 16
14— =R e

13

10—%
1]
97‘ 12
-

PAD125-1F-EPA-L-009

Oil pipe ®4.5*8.5

PAD125-1F-EPA-L-010

fuel filte

PAD125-1F-EPA-L-011

Oil pipe ®4.5*8.5

PAD125-1F-EPA-L-012

Fuel pipe buckle ®8

PAD125-1F-EPA-L-013

Fuel pipe buckle ®8

PAD125-1F-EPA-L-014

Oil tank switch

PAD125-1F-EPA-L-015

Oil tank switch bracket

PAD125-1F-EPA-L-016

Hex socket cylindrical head screws

PAD125-1F-EPA-L-017

Hexagon flange with tooth nut

Parts No. Description Qty per Vehicel
PAD125-1F-EPA-M-001 Rubber oil cooling pipe 2
PAD125-1F-EPA-M-002 OIL COOLER OVER OIL BOLT M10*25 2
PAD125-1F-EPA-M-003 OIL COOLER 1
PAD125-1F-EPA-M-005 FLANGE BOLTM6*20 2
PAD125-1F-EPA-M-006 LOCKNUT M6 2
PAD125-1F-EPA-M-007 OIL COOLER T-RING CZL @7*9*H7.5+220*T2 2
PAD125-1F-EPA-M-008 FLANGE BOLT M6*12 4
PAD125-1F-EPA-M-009 VULCANIZED WASHER FOR OIL COOLER $10 2




